Obsolete Bus Inventory (Lot 3)

Part Number Qty Description

2278913 4 BLOCK; JUNCTION NEG.

3/8""-16 X 1-1/4"" 300 SCREW; CAP, FLAT SOCKET HEAD 3/8"-16 X 1
3/8"" X 1-3/4"" 13 SCREW; SHOULDER, SOCKET HEAD 3/8" X 1-3/
12E-612 6 FITTING; JIC 37 DEG. FEMALE SWIVEL 3/4"
C5305X6 8 UNION; STEEL, SAE 37 DEG. FLARE TWIN SMA
66-2140 1 VALVE; DISCHARGE

99-9063 8 COVER; BRUSH

06E-668 45 FITTING; 3/8" HOSE 1/2" TUBE 90 DEGREE
33808P-108 10 FITTING; 1/2" hose 1/2" pipe

5/8""-18 X 5-1/2"" 75 SCREW; CAP, HEX HEAD, 5/8" -18 X 5-1/2"
202X4 15 CONNECTOR; BRASS, MALE, INVERTED FLARE 1
$52026-12 2 BUSHING; BRONZA BUSHING 5/8 I.D X13/16 O
62X3 5 UNION; BRASS, COMPRESSION, 3/16" TUBE SA
416.04.8120.004 8 PIVOT; COMPLETE

M10 X 1.00MM 50 NUT; HEX, M10 X1.00MM

15701 2 GLASS; RIGHT TOP TEE 24" X 30"
416.00-9136-900 3 TOW EYE;

A36LB2176DC2A23 6 VALVE; 3 WAY, NORMALLY CLOSED, 24 VOLT D
5/8""-11 X 1-1/2"" 75 SCREW; CAP, HEX HEAD, 5/8"-11 X 1-1/2" U
56010201 10 TRIGGER; TOUCH BAR, WHITE

3G-34-21 1 VALVE; PURGE, WINDSHIELD WASHER PUMP
33808P-Y78 16 FITTING; 1/2" x 1/2" abs connector,hose
04U-504 8 FITTING; JIC 37 DEG. MALE RIGID 1/4" HOS
C5355X4 8 ELBOW,; STEEL, MALE, 45 DEG., 37 DEG. FLA
C5506 X 5 6 FITTING; 5/16" hose 90 degree connector,
402X6 9 ELBOW; BRASS, INVERTED FLARE, 90 DEGREE
105X5 1 NUT; STEEL, INVERTED FLARE, 5/16" TUBE S
3300X6X2 5 COUPLING; REDUCER, BRASS, 3/8" X 1/8" N.
7/8""-9 X 2"" 25 SCREW; CAP, HEX HEAD, 7/8"-9 X 2" UNC GR
205838-1 16 PLUG; 8 PIN CPC

H33808 40 HOSE; 1/2" AIR BRAKE

12810 3 GUAGE; DUAL AIR

33-2513 9 GASKET; DRIVE END AIR COMPRESSOR, AIR CO
N8886602 2 SIGHT GLASS; SIGHT GLASS

FODZ-7W441-A 3 PIN; FORD

5300512 123 |SCREW; MACHINE, SLOTTED FLAT HEAD, 5-40
1607-B 53 FITTING; GREASE, 1/8" PTF X 1-1/4" STRAI
10-24 X 3/4"" 5 SCREW; CAP, SOCKET HEAD, 10-24 X 3/4" UN
10004B-102 5 FITTING; REUSABLE BARB, MALE PIPE RIGID
5/16""-18 X 3/4"" 90 SCREW; CAP, FLAT SOCKET HEAD 5/16"-18 X
67010 4 PIGTAIL; 2 WIRE PLUG IN 10 1/4"

Q5-6110 2 BELT; LH REAR BELT

9/16""-12 225 NUT; LOCK, NYLON INSERT, 9/16"-12 UNC 25
1/4""-20 X 1/2"" 150 |SCREW; MACHINE, PHILLIPS ROUND HEAD 1/4"
901-537 100 SCREW; CAP, HEX HEAD, 1/4"-20 X 1/2" UNC
5726-148 100 |SCREW; SELF DRILLING #6 X1/2" ROCKFORD/N
721109 100 TERMINAL; RING, VINYL, #10 STUD, 16-14 A
82-11703-006 2 WHEEL; BLOWER CLOCKWISE

77-2519 1 WHEEL; BLOWER COUNTER CLOCKWISE
730-22403 4 HOLD DOWN; BATTERY




Obsolete Bus Inventory (Lot 3)

Part Number Qty Description

730-2383 3 BOLT; BATTERY HOLD DOWN

46377-10 3 BLOCK; FUSE AND BREAKER

96-7527 4 PIG TAIL; NEUTRAL SWITCH CAR-PAK/M&M
91-6995 4 PIG TAIL; COOLANT CAR=PAK/M&M
91-6915 1 PIGTAIL; TEST PLUG PIGTAIL CAR-PAK/M&M
88-6454 4 PIGTAIL; ALTERNATOR PIGTAIL CAR-PAK/M&M
2270 4 LATCH; SAFTEY, ROOF HATCH

N15374 4 MODULE; MOTOR SPEED CONTROL

14104 4 LATCH; SCREW HEAD

7085 16 SOCKET; WITH RUBBER

7084 17 PLUNGER;

26311Y 4 LAMP; MARKER, YELLOW

730-2301 35 WASHER; BATTERY

SBT-1/0 P-LA 9 BATTERY TERMINAL; LEFT ANGLE 1/0 POSITIV
SBT-1/0N-LA 7 TERMINAL; BATTERY, 1/0 NEGATIVE, LEFT AN
FPW0387-1230 4 CHECK VALVE;

565-1184 2 KIT; REAR VIEW MIRROR ATTACHMENT
782-7683 4 SAFETY PLUG;

725-1651 28 HITCH PIN; 1/8" X 2 1/2"

55992 65 HANDLE; RECLINE FREEDMAN SEATING
CR-12X 40 PIN; SPRING, ZINC PLATED 1/8" X 1 1/4"
770-1300 20 GROMMET;

770-1306 18 GROMMET;

770-1304 20 GROMMET;

770-1302 20 GROMMET;

770-1303 19 GROMMET;

90-3242 47 EXTENSION; TIRE VALVE, 3/4"

416-0524 26 SCREW; SHOULDER, SOCKET HEAD 5/16" X 3"
1/2""-20 X 3"" 25 SCREW; CAP, FLAT SOCKET HEAD 1/2"-20 X 3
1893560 2 DRIVE; BENDIX STARTER DELCO-NO SUB
N8880612 72 CLIP; DOOR PROP

2% SIZE 1/16"" X 7"" 10 TUNGSTEN; 2% THORIATED 1/16" X 7"

2% SIZE 3/32"" X 7"" 10 TUNGSTEN; 2% THORIATED 3/32" X 7"
54N63 4 INSULATOR; WHITE

10N49 8 CUP; TIG, #5

10N46 10 CUP; TIG, #8

10N22 3 COLLET; .040

10N23 8 COLLET; 1/16"

10N25 3 COLLET; 1/8"

45V25 4 BODY; COLLET, 1/16"

N8886357 1 KIT; SHAFT AND BEARING, CAC MOTOR
A56LB2176DC2A23 5 SOLENOID; 3 WAY, NORMANLLY OPEN, 24 VOLT
F7UZ-1503100-AA 3 WINDSHIELD; FORD 97-03

5000238 4 DATALOOP; B1 TO MODULE B1

N8800669 1 ASSEMBLY; GEAR BOX, WHEELCHAIR RAMP
22.497.00 4 INSERT; WINDOW MIRROR ARM

21.487.00 4 MOUNT; FENDER MIRROR ARM

23.389.77-1 4 ARM; MIRROR

NOVALFS1 3 DECAL; 7-1/2" X 96" STRIPE, 3" BLUE 1-1/
67-1187 2 TANK; RECEIVER




Obsolete Bus Inventory (Lot 3)

Part Number Qty Description

BUMPER 1 BUMPER; CABLE CAR CONCEPTS - NO SUB
22-586 2 CRANKSHAFT; A/C COMPRESSOR THERMOKING -
51-11693-004 2 RELAY; 24 VOLT

N8896805 1 MODULE; BUMPER, FRONT LEFT AND RIGHT
44-7293 7 RING; BRUSH, CONDENSER MOTOR
20-40207-000 20 BLOCK; MIRROR MOUNTING, EXTERIOR, CURBSI
655-1072 3 MOTOR; BLOWER, REAR HEAT

Q5-6410 3 STRAP; SHOULDER, WHEELCHAIR
416.07-9666-900 2 RESERVOIR; WINDSHIELD WASHER, 5 GALLON
33-1221 2 O RING; SUCTION SCREEN

22-754 2 PLATE; DRIVE BEARING

2W193 186 |CHAIN; ROLLER, #40, WHEELCHAIR LIFT 100'
12U-610 15 FITTING; JIC 37 DEG FEMALE SWIVEL 3/4" H
114-0065 10 HINGE; MALE, SPLASHSHIELD, WHEELCHAIR LI
82-22597-002 1 CORE; HEATER, UNDER SEAT

855227K 3 SENSOR; FLAME, BRAVO 80

855123K 1 VALVE; SOLENOQID, 24 VOLT

K71-316-00 14 CAP; GREASE, 2.45" OD

REP#39 5 KIT; REPAIR, WINDSHIELD WIPER MOTOR, AIR
33-2019 30 O RING; CYLINDER HEAD SCREW, A/C COMPRES
33-110 9 GASKET; PUMP END AIR COMPRESSOR, AIR CON
22-787 4 VALVE; CHECK, OIL RETURN AIR COMPRESSOR,
22-568 6 VALVE; CHECK, AIR COMPRESSOR, AIR CONDIT
22-1160 3 KIT; REPAIR, PUMP, A/C AIR COMPRESSOR TH
33-672 16 O RING; AIR CMPRESSOR, AIR CONDITIONING
9/16""-12 X 1-1/4"" 249  SCREW; CAP, HEX HEAD, 9/16"-12 X 1-1/4"
274-0012 1 POWER UNIT; HYDRAULIC

M16 X 2.00 X 80 100 |SCREW; CAP, HEX HEAD, M16 X 2.00 X 80MM
N8883617 6 PIN; BOTTOM, FRONT DOOR

22-653 2 VALVE; CHECK

N8887492 6 FILTER; BLOWER MOTOR ASSEMBLY, HEATER
C5515X16X12 3 ELBOW; STRAIGHT THREAD O-RING 90 DEG. 37
11-475 2 BUSHING; PISTON PIN

HD34-18-8SN-059 7 CONNECTOR; ENGINE COMPARTMENT

77-2306 3 BEARING; SEALED, COMPRESSOR, X426 CF THE
20-192 4 KIT; OVERHAUL, X426 CF COMPRESSOR, R22 T
28882 5 ASSEMBLY; ARMATURE AND ADAPTER WITH FLAN
22-1100 1 KIT; SEAL, AIR COMPRESSOR, AIR CONDITION
FF1852T-1210S 5 FITTING; ADAPTER, ORS/SAE O-RING BOSS 3/
F-126-B 3 VALVE; WIPER MOTOR

940350K 1 EXCHANGER; HEAT,

4104 3 FILTER; FUEL, PROHEAT UNIT

50-36981-004 2 CABLE; SPLITTER

20-158 1 KIT; OVERHAUL, COMPRESSOR, R134A THERMOK
953346K 1 KIT; MOUNT, RUBBER, PROHEAT
T-DIO-808-R6-GL 6 MODULE; DIO, DIGITAL CONTROLLER
A03200-0001 12 BUMPER; FOR COIN MECHANISM RADIO SHOP ON
C00390-G560 8 RESISTOR; NETWORK 56X9 RADIO SHOP ONLY
B00876-0002 10 CATCH; CASH BOX RADIO SHOP ONLY
A00729-0002 50 LABEL; POWER SWITCH/FUSE RADIO SHOP ONLY




Obsolete Bus Inventory (Lot 3)

Part Number Qty Description

86010-XS 6 BOOT; OVERSHOE FOR BOOT SIZE 4--5
A00257-2014 200  SCREW; P.P.H 4-40X1/4 RADIO SHOP ONLY
B00722-0203 200 WASHER; LOCK EXT TOOTH RADIO SHOP ONLY
A00256-2014 200 SCREW; P.F.H. 4-40X1/4 RADIO SHOP ONLY
B03046-0001 10 SPRING; LOWER RADIO SHOP ONLY
B01734-0001 4 GEAR; MOTOR RADIO SHOP ONLY
A01229-2227 200 SCREW; SEM 10-32X1-1/16 RADIO SHOP ONLY
16504 2 MOUNT; IR FLUSH

82-26592-017 20 BOLT; 5/16-18 X 1-1/4" STAINLESS FOR MIR
B00060-0005 40 BUSHING; OILITE

128763 50 SCREW; CAP, HEX HEAD M8X1.25X40MM GRADE
21008506 10 BASE; BREAKER, CIRCUIT

70971 290 SCREW; WHEEL WELD ARCH, TORX FLAT HEAD 1
1495 82 FITTING; STANCHION, TEE

H383 31 CONNECTOR; BUTT, NON-INSULATED, 1/0 AWG
N20417 24 KEEPER; DESTINATION SIGN
73218BN4VNOONOL111C1 1 VALVE; 2 WAY, PILOT OPERATED, NORMALLY C
44-6043 3 THERMOSTAT;

201-404 16 SWITCH; PRESSURE, LOW, A/C

97-7256-00096 3 BALLAST; SIGN, DESTINATION, 24V

29511307 9 SWITCH; TRANSMISSION #4 RETARDER
6988501 3 ASSEMBLY; PUMP, WINDSHIELD WASHER
1/4""-20 200 NUT; HEX, BRASS, 1/4"-20 UNC

45462 5 LAMP; MARKER, RED

25905 10 PIVOT; BOTTOM, FORE, ENTRANCE DOOR POST
56620047-03 3 SPRING; ENTENSION, REAR DOOR OPERATOR
256.02-8135-025 4 BALL JOINT; DOOR

512 4 PLUG; STANCHION

2380419 118 SPACER; STANCHION

2004420 45 BRACKET; STANCHION

2001899 51 BRACKET; STANCHION

UNKNOWN 100 |NUT; HEX, 4-40 STEEL, ZINC PLATED
R23513939 2 ASSEMBLY; ARM, ROCKER

123-0231 1 LINK; SLIDE ATTACHMENT

123-0231 4 LINK; SLIDE ATTACHMENT

2296156 3 LEVER; BATTERY TRAY

2417884AM 16 PLUNGER; TOUCH BAR

N8887534 1 PIN; HYDRAULIC MOTOR

56520094-01 3 VALVE; SHUT OFF, DOOR

934128 7 HARNESS; MAIN; INTERNAL

N12276 18 PIN; BUMPER; HINGED SIDE

2396950 2 VALVE; DEFROSTER; HEATER

77-167 4 BEARING; FRONT, CRANKSHAFT AIR COMPRESSO
51033403 3 BREAKER; CIRCUIT, 120 AMP

123-0761 6 BOLT; SPRING

3275002 15 FIXTURE; VENT

2069983 3 CAP; SCREW

4099 5 BUZZER; LOW AIR, 12 VOLT

436.00.8120-004 1 PIVOT; DOOR; COMPLETE

49X10 1 ELBOW; BRASS, MALE, SAE 45 DEG. FLARE 5/




Obsolete Bus Inventory (Lot 3)

Part Number Qty Description

55-4422 9 SHAFT; FASTENER

969174K 23 PUMP; FUEL, ELECTRIC XL1500-24BKT
8869170 60 GASKET; DISCHARGE, A/C

123-0765 2 WELDMENT; ROD EYE, ROD EYE ASSEMBLY
1/4"" O.D. 130 | TUBING; COPPER (50 FT/COIL)

3/32"" 125 | ELECTRODE; WELD; #6013 (26ROD/LB), HSEQ#
93207 200 SCREW; CAP, SOCKET HEAD, 1/4"-20 X 1-1/4
3/4" 19 CLIP; PIPE; MALL; ONE HOLE

1501 - 1/4"" 13 VALVE; BRASS; GLOBE

1JLB9 2 VALVE; BRASS; GLOBE

11 2 DECAL; UNCUT SHEET 680-75

3/16"-24 X 1" 75 BOLT; STOVE, FLAT HEAD, 3/16"-24 X 1" UN
3/16""-24 X 1-1/2"" 175 BOLT; STOVE, FLAT HEAD, 3/16"-24 X 1/1/2
1/4"-20 X 3/4" 225  BOLT; STOVE, FLAT HEAD, 1/4"-20 X 3/4" W
1/4""-20 X 1"" 80 BOLT; STOVE, FLAT HEAD, 1/4"-20 X 1" WIT
5/16""X2"" 210  SCREW,; TORX FLAT HEAD; SELF TAPPING
5/16""-18 X 1"" 100 BOLT; STOVE, ROUND HEAD, 5/16"-18 X 1" U
5/16""-18 X 1"" 189 BOLT; STOVE, ROUND HEAD, 5/16"-18 X 1" U
6-32 X 3/8"" 75 SCREW; MACHINE, BRASS, SLOTTED ROUND HEA
6-32 X 3/8"" 160 |SCREW; MACHINE, BRASS, SLOTTED ROUND HEA
4500 BLACK (367500) 5 MARVELSTRIP; NON-WOVEN; 4-1/2" X 7/8"
AES141 13 HOOD; SPRAY

85301TB 2 HOOD; PAINTER'S, CONTINUOUS FLOW
DCA60L 59 ADDITIVE; COOLING SYSTEM

90 68 LAMP; MIN AUTO (U.S.MFG-NO SUB) US MFG
2397749 17 ASSEMBLY; SEAL; WATER HEATER PUMP
1872LC 0500N 252/02 F 02 5 SPRING; GAS, A/C ACCESS DOOR

57420697-02 2 VALVE; ROTARY DOOR

6309009 2 GLASS; UPPER; FIXED (5/BX) NEWFLYER
VBC-12 16 BEARING; DOOR ALVIN

N16691 2 PIVOT; LOWER EXIT DOOR

N10112 2 PIVOT; HINGE POST; EXIT DOOR

N8887910 12 SHAFT; IDLER, WINDSHIELD WIPER ASSEMBLY
TM-1A-105R-WP 5 SWITCH; 1/2" MALE NPT, SPST NORMAL OPEN
33-2552 8 GASKET; CYLINDER HEAD THERMOKING NO SUB
22-639 12 ROD; CONNECTING THERMO KING - NO SUB
33-928 10 O RING;

66-4857 43 DRYER; FILTER, AIR CONDITIONER, 1/2" FLA
6310730 4 VALVE; SHUTOFF, 3/4", HEATER/DEFROSTER
294065 1 GASKET; FILTER

663648 8 DRUM; BRAKE, FRONT, 16-1/2" X 6"

64053B 8 DRUM; BRAKE, REAR, 16-1/2" X 9"
20822-10-10 61 FITTING; STEEL, FEMALE SAE 45 DEG. SWIVE
91202Y 4 ASSEMBLY; LAMP, REAR TURN SIGNAL, 7" ROU




Obsolete Bus Inventory (Lot 4)

Part Number Qty Description

24310 2 ASSEMBLY; VISCOUS FAN DRIVE

272-0056 1 ASSEMBLY; CYLINDER

116-0021 3 TENSIONER; CHAIN, STOW DEPLOY ASSEMBLY
35386 85 WASHER; LOCK PLATE WASHER
0460-202-16141 250 PIN; MALE 16-14 GA

NBH H173 35 HOSE; FUEL VAPOR;1 ROLL = 25 FEET;ISSUE
682857 13 NUT; LOWER SPIDER

5117535 10 GASKET; OIL COOLER

8923792 5 GASKET; INSPECTION COVER

32-38081-000 1 ASSEMBLY; TUBE, FUEL RETURN

32-38082-000 2 ASSEMBLY; TUBE, FUEL PRESSURE
82-07929-004 13 NUT; STOP SCREW, STEERING KNUCKLE
F5TZ-4676-A 5 SEAL;

10498158 8 THERMOSTAT; STARTER, 42MT

#N/A 26 STUD;

#N/A 3 U-JOINT;

6317349 2 GASKET; MANIFOLD, POWER STEERING PUMP, 6
3237 Q1031 1 EXCITER; REAR BRAKE

F2DZ-7D282-A 5 LOCK; LEVER SHIFT

8929690 9 BEARING SET; CAMSHAFT SERIES 50 DDA-NO S
123-0449 3 NUT; SPRING RETAINING

162-1007 4 SPRING;

9204185-SA 2 COLUMN; STEERING DOUGLAS AUTOTECK-NO SUB
77-2518 4 BLOWER WHEEL; CCW

5122866 8 GASKET; EXHAUST MANIFOLD DETROIT DIESEL-
56563-33660 14 BUSHING; TORQUE ROD

107969 4 KIT; BEARING, CRANKSHAFT, AIR COMPRESSOR
108842 4 KIT; PISTON & ROD BENDIX - NO SUB

107516 7 KIT; MAINTENANCE, CYLINDER HEAD 750 COMP
6774565 2 BREATHER; TRANSMISSION ALLISON - NO SUB
107640 1 KIT; PISTON RING, AIR COMPRESSOR .010 OV
29500034 6 PLUG; PRESSURE TAP ALLISON - NO SUB
29524131 4 REPAIR KIT; PUSHBUTTON SELECTOR ALLISON
725-0047 5 RAIL; SLIDE

23507504 28 KIT; EXHAUST VALVE SERIES 50 DETROIT - N
5101419 64 SEAL; SERIES 50 CHECK BIN BEFORE ORDERIN
6C2Z-3B676-AA 1 ASSEMBLY; INTERMEDIATE SHAFT

12034413 50 CONNECTOR; DDEC

5942290 2 GEAR; MITRE BOX NEW FLYER - NO SUB
6304838 2 SHAFT; MITRE BOX NEW FLYER - NO SUB
5942295 3 WASHER; MITRE BOX NEW FLYER - NO SUB
N31614 1 ASSEMBLY; PROXIMITY SWITCH, WHEELCHAIR R
11509526 20 BOLT; M10 X 1.5 X 130MM

N8886358 3 KIT; HYDRALIC FAN MOTOR GASKET & SEAL NO
34992.5441 3 NUT;

6310626 2 SHAFT; STEERING BOX SHEPARD

N12661 3 ASSEMBLY; U-MOUNT, REAR ENGINE BRACKET
N12759 1 OUTLET; EXHAUST MANIFOLD




Obsolete Bus Inventory (Lot 4)

Part Number Qty Description

6839821 6 KIT; TORRINGTON BEARING ALLISON - NO SUB
8924436 5 HOSE; 1/4" X 5 - 3/8" BLOWER DETROIT - N
416.02-2303-900 3 RESERVOIR; HYDRALIC

5000331 5 KIT; REBUILD, PISTON, RINGS, CONNECTING
29510498 17 SNAP RING; B400OR TRANSMISSION ALLISON -
23517643 2 HARNESS; ENGINE

5135378 2 COUPLING; AIR COMPRESSOR, SERIES 50
5143616 2 COUPLING; AIR COMPRESSOR, SERIES 50

#N/A 18 NUT; U-BOLT, REAR AXLE

23529250 1 PAN; OIL, SERIES 50

11514357 36 BOLT; M8-1.25 X 20MM

23501580 11 KIT; INJECTOR HOLE, SERIES 50

29536334 8 PLATE; FRICTION, C-1 CLUTCH, B40OR

107639 2 KIT; PISTON RING, AIR COMPRESSOR STANDAR
29544147 1 HOUSING; TRANSMISSION, B400R

211-1131 2 KIT; MINOR REPAIR, 24 VOLT 41 MT STARTER
56.1187.11 2 SENSOR; TRANSMISSION FLUID LEVEL
56.0278.12 4 HARNESS; TRANSMISSION

480412 2 DRIVE; STARTER, AIR, 11 TOOTH COUNTER CL
29502276 3 SHIM; 0.4826 MM, TRANSMISSION STATOR B40
29505684 6 SPACER; 0.736 MM, TURBINE SHAFT STEP WAS
4089442 1 KIT; SENSOR

N8886309 10 GASKET; OIL COOLER

B 35 11 BEARING; IDLER

23517914 15 SPACER;

82-31127-000 1 ASSEMBLY; HUB & DRUM, FRONT WITH CUPS &
8929126 25 INSERT; VALVE, EXHAUST, CYLINDER HEAD, S
8929127 17 INSERT; VALVE, INTAKE, CYLINDER HEAD, SE
101285 1 ASSEMBLY; BRAKE VALVE, E-10, WITH PLATE
23535291 2 BRACKET; ENGINE LIFT, LEFT SIDE, SERIES
WM526 351129 2 PEDAL; THROTTLE WITHOUT BASE PLATE
23515257 1 ADAPTER; TURBO

10052 5 NUT; EXTRUDED U TYPE, 5/16" X 18 UNC .02
N18782 5 TANK; SURGE

01-42469-000 1 PIPE; OUTLET, CHARGE AIR COOLER ENGINE
99437 5 SLEEVE; SPEEDI

23522613 2 CAP; OIL FILLER NECK

23533552 46 GUIDE; VALVE

29505688 1 SHIM; 0.000 MM, NO STEP

29503209 6 RING; RETAINING

3892) 5782 4 GEAR; HELICAL DRIVEN

3892 Q 5451 4 GEAR; IDLER, HELICAL

N30423 1 HOSE; AIR, TEFLON, AIR COMPRESSOR
01.0005.10 14 SCREW; CAP, SOCKET HEAD, M8 X 20MM PROPE
01.0005.25 9 SCREW; CAP, SOCKET HEAD, M10 X 30MM PROP
01.0021.69 20 RING; SNAP

01.0027.97 4 BEARING; 6210C3, DIN 625-1

01.0028.55 5 BEARING; BALL, 16016, DIN 625-1




Obsolete Bus Inventory (Lot 4)

Part Number Qty Description

01.0085.08 2 BEARING; CYLINDRICAL ROLLER, RNU1017MA,
01.0931.62 2 BEARING; BALL-6016NC3-DIN 625-1 SKF - NO
01.0438.65 4 SHIM;

01.0573.27 15 WASHER; FLAT

90.5534.10 2 RING; VESPEL/ SPLIT SNAP RING COMPOSITE
50.5516.11 5 BUSHING; PACKING, PUMP BRAKE AND TURBINE
52.6232.10 7 RING; PISTON

52.6354.10 2 BUSHING;

01.0336.26 10 WASHER; FLAT

50.8713.11 6 RING; DOUBLE

01.0780.39 1 BEARING; BALL, DEEP GROOVE, TURBINE GEAR
50.5508.21 2 WHEEL; GUIDE, PUMP SHAFT, CONVERTER, TUR
90.3500.10 2 BUSHING; PUMP SHAFT, PUMP BRAKE
58.4150.12 6 DISC; FRICTION, INNER, INPUT CLUTCH LOCK
52.7025.15 2 WHEEL; TURBINE, T2

01.0781.86 10 PLUG; HEX

R002299 12 NUT; INNER, FRONT WHEEL AND DRUM
298599 1 KIT; REPLACEMENT, CROSS SHAFT
15000077010 33 DISC; SIDE, INPUT/LOCKUP CLUTCH

50.7293.20 4 RING; SUPPORTING, OUTPUT DRIVE

01.0957.45 32 SCREW; SOCKET HEAD, M10 X 100MM DRIVE CO
153-0143 1 BEARING; SLEEVE

725-0033 6 GUIDE; STOW, REAR

01.0297-22 1 FILTER; BREATHER

4994135 6 TUBE; DIPSTICK

304003094 7 KIT; BEARING, GEAR PUMP

23517728 6 PLUG; DIFFERENTIAL, SERIES 50 ENGINE
432-0605 11 RING; RETAINING

725-0207 15 CLIP; RETAINING

A01793-0001 200  O-RING; FOR BILL STUFFER RADIO SHOP ONLY
B01743-0002 40 BELT; UPPER, FOR BILL STUFFER RADIO SHOP
B01744-0002 40 BELT; LOWER, BILL STUFFER RADIO SHOP ONL
A00188-0001 50 BEARING; FLANGED BILL STUFFER RADIO SHOP
A00091-0002 10 BELT; UPPER FEED BELT, BILL STUFFER RADI
B01214-0001 12 DEFELECTOR; BILL TRANSPORT RADIO SHOP ON
A00397-0001 50 LAMP; #86 RADIO SHOP ONLY

A00396-0001 20 LAMP; #161

A00395-0001 20 RESISTOR; LIGHT DEPENDANT RADIO SHOP ONL
C00318-0001 20 SWITCH; OPTICAL RADIO SHOP ONLY
A00008-0001 20 GEAR; #3 COIN MECHANISM RADIO SHOP ONLY
B00014-0001 10 GEAR; DRIVE RADIO SHOP ONLY

€01456-0001 20 PACK; COIN RESISTOR RADIO SHOP ONLY
C00432-0002 4 ARRAY; PHOTO DECTOR RADIO SHOP ONLY
C00434-0002 4 ARRAY; LED RADIO SHOP ONLY

B00430-0001 10 PLATE; APERTURE RADIO SHOP ONLY
B00060-0001 100 |BUSHING; OILITE RADIO SHOP ONLY
D00066-0001 10 FRAME; ESCROW RADIO SHOP ONLY
B00010-0314 50 PIN; ROLL 3/32IN X7/16IN RADIO SHOP ONLY




Obsolete Bus Inventory (Lot 4)

Part Number Qty Description
C00916-0001 4 ASSEMBLY; COIN WINDOW RADIO SHOP ONLY
C06275-0004 6 ASSEMBLY; CARD READER HEAD RADIO SHOP ON
C01299-0005 4 ASSEMBLY; PC KEY BOARD 16 BUTTON RADIO S
B03133-0002 20 DECAL; 16 BUTTON KEY PAD RADIO SHOP ONLY
B01272-0003 4 SLIDE; ACTUATOR LOCK RADIO SHOP ONLY
A00164-0001 40 RETAINER; SLIDE RADIO SHOP ONLY
A00166-0001 10 STRIPPER; PAPER RADIO SHOP ONLY
A00165-0001 20 STRIPPER; COIN RADIO SHOP ONLY
B00054-0006 50 SPRING; EXTENSION RADIO SHOP ONLY
€00225-0001 20 PANEL; PEDESTAL TOP RADIO SHOP ONLY
A01483-0001 50 PLATE; PEDESTAL CONNECTOR MTG RADIO SHOP
A00253-1824 100 | RIVET; OVAL HEAD, 3/16 IN X 3/8 IN RADIO

A 13235G 2477 1 ASSEMBLY; DIFFERENTIAL CASE WITH NEST
C03119-0001 10 ASSEMBLY; LOCKING BAR SWITCH RADIO SHOP
B06036-0001 12 GUIDE; FRONT CARD RADIO SHOP ONLY
B14649-0001 12 GUIDE; CARD REAR RADIO SHOP ONLY
B01257-0001 8 PLATE; COVER RADIO SHOP ONLY

D00013-0001 10 PAD; COIN TRANSPORT RADIO SHOP ONLY
A00396-0002 20 LAMP; FROSTED WEDGE BASE 14V RADIO SHOP
A00092-0001 20 BELT; TIMING 150 GROOVE RADIO SHOP ONLY
A00184-0001 100 PULLEY; IDLER RADIO SHOP ONLY

A00182-0001 30 PULLEY; TIMING BELT RADIO SHOP ONLY
A03206-0001 6 GUIDE; LOWER BILL FEED RADIO SHOP ONLY
B00054-0007 10 SPRING; EXTENSION RADIO SHOP ONLY
B03799-0001 40 BATTERY; LITHIUM 3V CASH BOX USE HSEQ#01
B07126-0001 15 LABEL; COIN FOR RADIO SHOP ONLY
B07127-0001 50 LABEL; BILL FEED RADIO SHOP ONLY
B07128-0001 50 LABEL; CARD READER

J16-285 6 PLUG; MALE THERMOCOUPLE FOR DPF FILTER
3937123 20 STUD; INJECTOR PUMP M10x1.5x50(BOTH ENDS
40-26658-000 4 BRACKET; FAN MOTOR MOUNTING
G3-DIO-40UT-K7 2 MODULE; CONTROL, DIO

F7-TZ12A402-AA 3 COIL; DIRECT IGNITION

K081930 6 KIT; BRAKE VALVE RETRO FIT

6-82-1341-13 1 YOKE; STUB SHAFT

B00125-0001 10 KIT; FARE BOX MOUNTING HARDWARE 4 BOLTS
A00186-0001 20 GEAR; WORM FOR FARE BOX

B00209-001 12 PULLEY; TIMING DRIVE

B00024-0001 60 BEARING; BALL

A00023-0001 20 HUB; FOR FARE BOX

A00007-0001 50 GEAR; #2 COIN MECHANISM

B01700-0003 18 GEAR; MOTOR, DC

6C2Z-2267-MR 3 HOSE; BRAKE REAR CURB SIDE

N8885699 1 KIT; HOUSING

29508255 1 DRUM; ROT C

453621 5 BALL; STEEL

29516030 14 PIN; DOWEL, OIL PUMP

29507709 5 SPRING;




Obsolete Bus Inventory (Lot 4)

Part Number Qty Description

23515662 5 PLUG; OIL, WITH MAGNET

A 153111 W 3143 2 ASSEMBLY; STEERING KNUCKLE (SHOP ITEM ON
5942294 3 BUSHING; STEERING GEAR TRANSFER GEAR BOX
23046354 7 PIN; TRANSMISSION VALVE BODY ALLISON - N
279015 4 VALVE; PRESSURE REDUCING, 42 PSI, RV-1
1952193 28 ASSEMBLY; STUD, DIODE BRACKET, ALTERNATO
1891955 10 ASSEMBLY; TERMINAL STUD, ALTERNATOR, 50D
N24468 175 |SHIM, 1.0 MM; WASHER

N26534-02 13 ASSEMBLY; CABLE, ABS, RIGHT HAND VALVE,
23046291 6 RING;

29537373 5 ASSEMBLY; SOLENOID

29500823 16 PIN; B-400 TRANSMISSION VALVE BODY
12047581 24 TERMINAL; MALE, 18-16 AWG METRI-PACK 150
29506338 7 PISTON; C-5

5145282 3 RING; COUPLING, FIBER

5104978 5 O RING;

8925653 3 HOSE; FUEL, SUPPLY CROSSOVER

23515250 2 SENSOR;

23512309 12 BOLT; ECM MOUNT

8929725 5 FITTING; RESTRICTED FUEL

8929808 2 KEY; CRANKSHAFT TIMING GEAR

23509256 3 CLAMP; OIL SUPPLY LINE, TURBO

8929336 1 PLATE; ADJUSTER, IDLER GEAR

8929749 3 ELBOW;

11509518 26 BOLT; VALVE COVER

23529351 6 STUD; ROCKER ARM SHAFT

23512233 32 BOLT; ENGINE BALANCE SHAFT

8929169 12 WASHER; FLAT, 6V92 ENGINE

23535849 5 NUT; ADJUSTING, IDLER GEAR

8929432 9 PLUG; WHEEP+R2432 HL

23504851 3 BOLT; CAM GEAR

23522795 1 BRACE;

23511772 1 GASKET; UPPER VALVE COVER R2592

5182977 75 O RING; BOOSTER SENSOR, INTAKE MANIFOLD
23539193 1 GASKET; EXHAUST MANIFOLD

277227 6 VALVE; PRESSURE PROTECTION, PR-2 WITH AD
2133236 27 WASHER; FRONT; WHEEL BEARING

23014057 6 O RING;

23015806 6 O RING;

280337 2 INDICATOR; LOW PRESSURE, LP-3

29507909 7 WASHER; DRAIN PLUG, METAL

5944550 4 PLATE; STRAP, LOCKING

8111464 6 VALVE; SKINNER, 24 VOLT DC, 1/2" FEMALE
239124 5 ROLLER; TREADLE, BRAKE

6240021 5 VALVE; LEVELING

6314857 17 BUSHING; RADIUS ROD, REAR, WITH HARDWARE
5538443 21 BUSHING; LINK; LEVELING VALVE GM
20-X-2128 74 STUD; STRG AXLE




Obsolete Bus Inventory (Lot 4)

Part Number Qty Description

N27233 19 BUSHING; RADIATOR; UPPER LFS NOVABUS
N27234 27 SLEEVE; UPPER RADIATOR NOVABUS

R230071 11 END; TIE ROD, LEFT HAND GM

2006636 47 SEAL; RING, STEERING GEAR BOX

232799 5 VALVE; CONTROL, POWER STEERING PUMP 2000
8112157 7 ASSEMBLY; UNIVERSAL JOINT, STEERING COLU
R201309 3 KIT; KING PIN REPAIR MERITOR - NO SUB
5124926 12 GASKET; POWER STEERING PUMP, 6V92
8922140 1 RING; SEAL BLOWER DDA-NO SUB

23013334 5 PICK UP; VEC

23515145 17 GASKET; AIR COMPRESSOR BRAKE GM
5150193 20 GASKET; FUEL PUMP, 6V92

5961484 16 GASKET; HEATER WATER PUMP

23520019 3 GASKET; BLOWER MOTOR

2086326 56 GASKET; AIR COMPRESSOR CYLINDER BLOCK BE
2305386 39 GASKET; COMPRESSOR CRANKCASE COVER
24241 6 ASSEMBLY; LINK, REAR STREET SIDE STABILI
5951796 19 ASSEMBLY; BUSHING; UPPER ROD

408VvV09-1 10 BEARING; COMPRESSOR NACHI/NOVA
30010027 13 SLACK ADJUSTER; AUTOMATIC, REAR HALDEX -
2210X6602 6 CAMSHAFT; BRAKE, REAR, STREET SIDE MERIT
2210W6601 18 CAMSHAFT; BRAKE, REAR, CURB SIDE MERITOR
E-2277 6 HUB; AIR COMMPRESSOR NYLON

21627 24 SLINGER; HEATER WATER PUMP; MP PUMP GM
1725-H-8 57 BUSHING; BRAKE SHOE, REAR 1-1/4"1.D., 1
280915 1 KIT; MAINTENANCE, AIR GOVERNOR BENDIX NO
493171 1 KIT; MAIN VALVE

2174 15 BRIDGE; RECTIFIER

6312147 6 SWITCH; VARIABLE

102548 31 BRUSH; BOOSTER PUMP, HEATER/DEFROSTER
18993 13 FUSE; 80 AMP

416.07.9407.904 13 SOCKET; LIGHT

91315R 15 ASSEMBLY; STOP/TAIL LAMP, 7" ROUND
N8887870 11 OVERLAY; DRIVER CONTROL NOVABUS
416.00.9118.900 41 LIGHT; MARKER; AMBER IKARUS
416.00.9118.901 34 LIGHT; MARKER; RED

416.00.7410.929 10 SWITCH; DRIVER BOOSTER FAN

91202R 6 LAMP; STOP, 7" ROUND, RED

2974392 16 CABLE; BATTERY 1/0, 20" WITH CONNECTORS
5000.229 5 SWITCH; PUSH BUTTON IKARUS

10476528 2 GEAR; DRIVE




	Lot 3 r1.pdf
	Obsolete Bus Inventory Auction Lot 28.pdf
	Lot 4.pdf




